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Development of a Technology for Rapidly Evaluating the Structural Strength Correction Value of
Mass Concrete by a Compact Method
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Development of a Technology for Rapidly Evaluating the Structural Strength Correction Value
of Mass Concrete by a Compact Method

Hiroshi Kasai, Jinphan Jeon, Haruki Momose and Kazuhisa Yoda

We developed a compact method that can quickly and accurately evaluate the structural
strength correction value (2sSMo1) required for the mix design of mass concrete using fly ash.
According to Japanese Architectural Standard Specification 5 (JASS 5), structural strength
corrections for mass concrete can be tested and determined. If the test results in a value smaller
than the standard value of JASS 5, the nominal strength decreases, which reduces the risk of
thermal cracking due to the heat of hydration of mass concrete.

The results of an experiment showed that the structural strength correction value of mass
concrete using fly ash type B or C is equivalent to the standard curing age 28-day concrete strength
and the strength obtained by subtracting 3 N/mm? from the age 91-day concrete strength by the

compacting method, can be evaluated.

This technology acquired the construction technology performance certificate of the General
Building Research Corporation, a third-party organization, this year.
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